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CERTIFICATE NO.: E200706-0020-001526(5001625) O@W\HHT‘HO}.HW L/C No. (P/O No.) 1-B93402-THA4
A F - A & 2 7
COMMODITY E.R.W STEEL PIPE SeAH M.W>I Steel Muu-.—u CUSTOMER DUFERCO SA
A E A AJL.P.__ 0_. H.__ (@] e eap A ).
SPECIFICATION : API 5LB PSL1/ASTN A53B(2006) HEAD OFFICE : BONGNAE-DONG 1GA. JUNG-GU. SEOUL. KOREA SHIPPER SEAH STEEL CORPORATION
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. mem TR F % QUANTITY H] il
NO. | (BATCH NO.) ORDER SIZE W 2 7 o T REMARK
= PCS TOTAL LENGTH WEIGHT
| _SB67368 ) ’
35 |(s1H3301110)| BBE 16 X 0.250 16,120 M 63 385.560 M 24.340
36 | (simeaosoe0)| BBE 16 " X 0.312 " X 6.120 M 101 618.120 M 47.985
37| (siiaaoons0)|  BEE 16 " X0.312" X 6.120 M 5 30.600 M 2.375
38 | sthiorooso)| BEE 18 " X0375"  X6.120M 64 391.680 N 41.063
1 _ 1 INPACT
HYDROSTATIC [ N |VD|F|s|C|[RM|B|D|C|F|F|RF| ZINC COATING HEMICA . TENSILE TEST
wst |- [1i|L|R[OfEA|lE|R|R[fL[L|EL TEST o i (Gage Length © 50mm) | (%)  |uaro-| eat | pRoTECTIVE
D{sMjalO|M|SG|IN|IJU|[A]A|VA SS | TR ]
HEAT NO ssec{RIz|NELT|E RIINIDIE|SIRINIET] o hfaf b | wn | P |'s |culntlcrluol v |ceo| D | TENSILE| YIELD | E.L |ENE-SHEAR TEST | MERT | LINING
; Lo L AN K DE[I|[T|H|I|G|RT|WE s n / SILE  YIEL : : :
B o s E LS| 3 E N|E |5 E |20 oo m m E 1| STRENGTH STRENGTH RGY |AREA
il i . 2| G EN -ING | 8| B -
psi |UlU|go]T ilLs ) c.sfaLkf 1 2 3 [2|2]2]z2]s % oy |THICK, o
L NN ol M N . ' NESS - |
T G N |oss| «3 G 4| +5]+6 *7 =g |+g| PSi PST 1410 [ould % +11
7 E 30 MAX | 26 120 | 30| 30 [40[4040|15|80
SPEC MIN 60000 | 35000
35| SB67368 660 |G|G] ¢ |6 G . H |15/ 1] 70 [14] 8
(S1H3301110) P |1a| 2|69 |15|9fm|1|a|a|m] |[T1| 70830 | 49490 | 36 G
P |16|TR]| 69 [16| 6 [1f1|1|1|TR| |W]| 72397
36| SB67595 vy o on e e G H|18| 2| 77 [13] 8
(SIH3302020) P 19] 1|76 [11| 8 |m|1|1f1|m| |[T| 75520 | 51910 | 38 G
p {183 | 76 |15|w0f2|1]|1]|2|mRl |w| 75810
37| c710601 820 |G|G| G |G G H{16] 2] 75 |14] 7
(S1H3302030) P 16| 2|75 |1a]8]1]|1]1]1]2 1| 72820 | 51480 | 46 G
P 17| 2| 74 [16]8 |2|1f1][1]1 W| 73819
38| 5-38474 880 |G|G| G |G G Ho|18]18| 44 [21] 7
(SIH4022060) p |17] 19| 45 [19] 6 [TR| 1|1 |R|TR| |T| 71250 | 50060 | 44 G
p 19|18] 43 [21| 8 | 1| 1|1 |m|mR|] |Ww]| 71970
N k1~ 12 !
0 | Refer To The Attached H
T | Section Designation m
E

Survevor

- WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MCDIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE FROVISIONS OF THE CRIMINAL CODE 231)

Manager of Q.M Dept.
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